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Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Austria 1a Pharma Gmbh Metformin 1a Pharma Metformin Hydrochloride 1000mg Film Film-Coated Tablet 

Austria 1a Pharma Gmbh Metformin 1a Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Austria Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Arcana Arzneimittel Gmbh Metformin Arcana Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Arcana Arzneimittel Gmbh Metformin Arcana Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Arcana Arzneimittel Gmbh Metformin Hydrochloride 
Arcana Arzneimittel Gmbh 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Genericon Pharma Gesellschaft 
M.B.H. 

Metformin Genericon Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Genericon Pharma Gesellschaft 
M.B.H. 

Metformin Genericon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Generics [uk] Limited Metformin Hydrochloride 
Arcana Arzneimittel Gmbh 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Germania Pharmazeutika 
Gesellschaft M.B.H. 

Diabetex Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Germania Pharmazeutika Diabetex Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Gesellschaft M.B.H. 

Austria Germania Pharmazeutika 
Gesellschaft M.B.H. 

Diabetex Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Hexal Pharma Gmbh Metformin Hexal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Hexal Pharma Gmbh Metformin Hexal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Austria Hexal Pharma Gmbh Metformin Hexal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Merck Gesellschaft Mbh Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Merck Gesellschaft Mbh Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Austria Merck Gesellschaft Mbh Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Pfizer Corporation Austria 
Gesellschaft M.B.H. 

Metformin Pfizer Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Pfizer Corporation Austria 
Gesellschaft M.B.H. 

Metformin Pfizer Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Ratiopharm Arzneimittel Vertriebs-
Gmbh 

Metformin Hcl Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Ratiopharm Arzneimittel Vertriebs-
Gmbh 

Metformin Hcl Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Ratiopharm Arzneimittel Vertriebs-
Gmbh 

Metformin Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Rosemont Pharmaceuticals Limited Metformin Rosemont Metformin Hydrochloride 500mg/5 Ml Oral Solution 
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state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Austria Sandoz Gmbh Meglucon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Austria Stada Arzneimittel Gmbh Metformin Stada Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Austria Stada Arzneimittel Gmbh Metformin Stada Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Belgium Merck N.V.-S.A. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Belgium Merck N.V.-S.A. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Belgium Mylan Bvba-Sprl Metformine Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Belgium Mylan Bvba-Sprl Metformine Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Belgium Mylan Bvba-Sprl Metformine Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Belgium S.A. Menarini Benelux N.V. Metformax Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Belgium S.A. Menarini Benelux N.V. Metformax Metformin Hydrochloride 850mg Tablet Coated Tablet 

Belgium S.A. Menarini Benelux N.V. Metformax Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Belgium Sandoz N.V. Metformine Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Belgium Sandoz N.V. Metformine Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Belgium Teva Pharma Belgium N.V.-S.A Metformine Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Belgium Teva Pharma Belgium N.V.-S.A Metformine Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Actavis Group Ptc Ehf. метфодиаб Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Actavis Group Ptc Ehf. метфодиаб Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Actavis Group Ptc Ehf. метфодиаб Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Bulgaria Berlin-Chemie Ag сиофор Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Berlin-Chemie Ag сиофор Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Generics [uk] Limited метформин дженерикс Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Generics [uk] Limited метформин дженерикс Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Generics [uk] Limited метформин дженерикс Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Merck Santé S.A.S. глюкофаж Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Merck Santé S.A.S. глюкофаж Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Merck Santé S.A.S. глюкофаж Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Sandoz Pharmaceuticals D.D. меглюкон Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Sopharma Ad софамет Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Sopharma Ad софамет Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Tchaikapharma High Quality 
Medicines, Inc. 

метформин чайкафарма Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Teva Pharmaceuticals Bulgaria 
Eood 

Tevamet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Teva Pharmaceuticals Bulgaria 
Eood 

Tevamet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Teva Pharmaceuticals Bulgaria 
Eood 

Tevamet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Teva Pharmaceuticals Bulgaria тевамет Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Eood 

Bulgaria Teva Pharmaceuticals Bulgaria 
Eood 

тевамет Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Teva Pharmaceuticals Bulgaria 
Eood 

тевамет Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Bulgaria Unipharm софамет Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Bulgaria Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Bulgaria Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Belupo D.D. Belformin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Belupo D.D. Belformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Croatia Belupo D.D. Belformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Berlin-Chemie Menarini Hrvatska 
D.O.O. 

Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Berlin-Chemie Menarini Hrvatska 
D.O.O. 

Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Croatia Berlin-Chemie Menarini Hrvatska 
D.O.O. 

Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Medis Adria D.O.O. Aglurab Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Medis Adria D.O.O. Aglurab Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Marketing Authorisation 
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Invented name Active substance + Strength Pharmaceutical Form 

Croatia Medis Adria D.O.O. Aglurab Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Merck D.O.O Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Merck D.O.O Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Croatia Merck D.O.O Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Merck D.O.O Glucophage Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Croatia Merck D.O.O Glucophage Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Croatia Merck D.O.O Glucophage Xr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Croatia Merck D.O.O Glucovance Metformin Hydrochloride 1000mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Croatia Merck D.O.O Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Croatia Merck D.O.O Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Metformin Hydrochloride 1000mg Tablet Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Metformin Hydrochloride 500mg Units Modified-Release Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Metformin Hydrochloride 850mg Tablet Tablet 

Croatia Pliva Hrvatska D.O.O. Gluformin Er Metformin Hydrochloride 500mg Tablet Modified-Release Tablet 
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Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Croatia Pliva Hrvatska D.O.O. Metformin Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

Croatia Pliva Hrvatska D.O.O. Metformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Croatia Pliva Hrvatska D.O.O. Metformin Pliva Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

Croatia Sandoz D.O.O. Meglucon Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Croatia Sandoz D.O.O. Meglucon Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Croatia Sandoz D.O.O. Meglucon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Cyprus Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Cyprus Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Cyprus Actavis Group Ptc Ehf. Metformin Hydrochloride 
Actavis 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Cyprus Delorbis Pharmaceuticals Ltd Neomid Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Cyprus Delorbis Pharmaceuticals Ltd Neomid Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Cyprus Medochemie Ltd. Brot Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Cyprus Medochemie Ltd. Brot Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Cyprus Merck A.E. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Cyprus Merck A.E. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Cyprus Merck A.E. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Cyprus Merck A.E. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Cyprus Merck A.E. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 
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Holder  
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Cyprus Merck A.E. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Cyprus Merck A.E. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Cyprus Merck A.E. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Cyprus Remedica Ltd Glyformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Cyprus Remedica Ltd Glyformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Actavis Group Ptc Ehf. Metformin Retard Actavis Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Actavis Group Ptc Ehf. Metformin Retard Actavis Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Actavis Group Ptc Ehf. Metformin Retard Actavis Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Berlin-Chemie Ag Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Holder  
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Czech 
Republic 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Czech 
Republic 

Laboratori Guidotti S.P.A. Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Medreg S.R.O. Diareg Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Medreg S.R.O. Diareg Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Medreg S.R.O. Diareg Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Invented name Active substance + Strength Pharmaceutical Form 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Sandoz S.R.O. Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Marketing Authorisation 
Holder  
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Czech 
Republic 

Sandoz S.R.O. Metformin Sandoz Metformin Hydrochloride 850mg Film-Coated Tablet 

Czech 
Republic 

Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Teva Pharmaceuticals Cr, S.R.O. Metformin Hcl Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Teva Pharmaceuticals Cr, S.R.O. Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Teva Pharmaceuticals Cr, S.R.O. Metformin Xr Teva Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Czech 
Republic 

Teva Pharmaceuticals Cr, S.R.O. Metformin-Teva Metformin Hydrochloride 850mgg Film-Coated Tablet 

Czech 
Republic 

Vita Longa P.C. Metformin Vita Longa Metformin Hydrochloride 1000mg Prolonged-Release Tablet 

Czech 
Republic 

Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Czech 
Republic 

Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Langerin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Langerin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Langerin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Metformin Zentiva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Metformin Zentiva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Czech 
Republic 

Zentiva, A.S. Metformin Zentiva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Denmark Actavis Group Ptc Ehf. Metformin Actavis Ptc Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Denmark Actavis Group Ptc Ehf. Metformin Actavis Ptc Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Denmark Actavis Group Ptc Ehf. Metformin Actavis Ptc Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Denmark Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Mylan Ab Mitforgen Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Mylan Ab Mitforgen Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Mylan Ab Mitforgen Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Rosemont Pharmaceuticals Limited Metformin Rosemont Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Denmark Sandoz A-S Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Sandoz A-S Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Denmark Stada Arzneimittel Ag Metformin Stada Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin "teva" Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin "teva" Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin "teva" Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Denmark Teva Denmark A-S Metformin Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Denmark Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Denmark Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Estonia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Estonia Berlin-Chemie Ag Metforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Berlin-Chemie Ag Metforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Estonia Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Estonia Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Estonia Sandoz Gmbh Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Holder  
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Estonia Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Estonia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Estonia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Estonia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Estonia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Finland Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Finland Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Finland Aurobindo Pharma (Malta) Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Aurobindo Pharma (Malta) Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Finland Aurobindo Pharma (Malta) Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Finland Hexal A-S Oramet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Finland Mylan Ab Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Mylan Ab Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Finland Mylan Ab Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Finland Orion Oyj Metforem Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

Finland Orion Oyj Metforem Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Finland Orion Oyj Metforem Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Finland Sandoz A-S Oramet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Finland Sandoz A-S Oramet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Finland Stada Arzneimittel Ag Metformin Stada Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Takeda Oy Diformin Retard Metformin Hydrochloride 1g Tablet Prolonged-Release Tablet 

Finland Takeda Oy Diformin Retard Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Finland Takeda Oy Diformin Retard Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Finland Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Finland Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Generiques Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Lab Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Lab Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Arrow Generiques Metformine Arrow Lab Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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France Biogaran Metformine Bgr Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Biogaran Metformine Bgr Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Biogaran Metformine Bgr Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Biogaran Metformine Biogaran Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Biogaran Metformine Biogaran Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Biogaran Metformine Biogaran Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Biogaran Metformine Set Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Bluefish Pharmaceuticals Ab Metformine Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Bluefish Pharmaceuticals Ab Metformine Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Bluefish Pharmaceuticals Ab Metformine Ranbaxy Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Cristers Metformine Cristers Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Cristers Metformine Cristers Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Cristers Metformine Cristers Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Eg Labo - Laboratoires 
Eurogenerics 

Metformine Eg Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Eg Labo - Laboratoires 
Eurogenerics 

Metformine Eg Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Eg Labo - Laboratoires 
Eurogenerics 

Metformine Eg Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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France Evolupharm Metformine Evolugen Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Evolupharm Metformine Evolugen Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Evolupharm Metformine Evolugen Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Laboratoires Alter Metformine Alter Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Laboratoires Alter Metformine Alter Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 
In Sachet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 
In Sachet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 
In Sachet 

France Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Merck Santé S.A.S. Glucovance Metformin Hydrochloride 1000mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

France Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

France Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 
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France Merck Santé S.A.S. Stagid Metformin Embonate 700mg Tablet Tablet 

France Mylan S.A.S Metformine Mylan Metformin Hydrochloride 1000mg Tablet Dispersible Tablet 

France Mylan S.A.S Metformine Mylan Metformin Hydrochloride 500mg Tablet Dispersible Tablet 

France Mylan S.A.S Metformine Mylan Metformin Hydrochloride 850mg Tablet Dispersible Tablet 

France Mylan S.A.S Metformine Mylan Pharma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Mylan S.A.S Metformine Mylan Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Mylan S.A.S Metformine Mylan Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Pfizer Holding France (S.C.A.) Metformine Pfizer Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Ranbaxy Pharmacie Generiques Metformine Ranbaxy Metformin Hydrochloride 500mg Tablet Coated Tablet 

France Ranbaxy Pharmacie Generiques Metformine Ranbaxy Metformin Hydrochloride 850mg Tablet Coated Tablet 

France Ranbaxy Pharmacie Generiques Metformine Rpg Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Ratiopharm Gmbh Metformine Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Ratiopharm Gmbh Metformine Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Ratiopharm Gmbh Metformine Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Sandoz Metformine Sandoz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Sandoz Metformine Sandoz Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

France Sandoz Metformine Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Sandoz Metformine Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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France Sanofi-Aventis France Metformine Zentiva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Sanofi-Aventis France Metformine Zentiva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Teva Santé Metformin Hcl Plus Pharmacie Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Teva Santé Metformin Hcl Plus Pharmacie Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Teva Santé Metformin Hcl Plus Pharmacie Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Isomed Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Isomed Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Isomed Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Phr Lab Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Phr Lab Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Phr Lab Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Teva Santé Metformine Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

France Zydus France Metformine Zydus Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

France Zydus France Metformine Zydus Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

France Zydus France Metformine Zydus France Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany 1 A Pharma Gmbh Metformin 1 A Pharma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Germany 1 A Pharma Gmbh Metformin 1 A Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany 1 A Pharma Gmbh Metformin 1 A Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Aaa-Pharma Gmbh Metformin Aaa-Pharma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Aaa-Pharma Gmbh Metformin Aaa-Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Aaa-Pharma Gmbh Metformin Aaa-Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Abz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Abz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Abz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Ct Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Ct Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Ct Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Hcl Abz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Hcl Abz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Hcl Abz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Hcl Ct Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin Hcl Ct Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin-Ct Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Abz-Pharma Gmbh Metformin-Ct Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Germany Abz-Pharma Gmbh Metformin-Ct Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Actavis Deutschland Gmbh & Co. 
Kg 

Metformin-Puren Actavis 
Deutschland 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Actavis Deutschland Gmbh & Co. 
Kg 

Metformin-Puren Actavis 
Deutschland 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Actavis Deutschland Gmbh & Co. 
Kg 

Metformin-Puren Actavis 
Deutschland 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Aliud Pharma Gmbh Metformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Aliud Pharma Gmbh Metformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Aliud Pharma Gmbh Metformin Al Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Aristo Pharma Gmbh (Art 57) Metformin Lindopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Aristo Pharma Gmbh (Art 57) Metformin Lindopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Aristo Pharma Gmbh (Art 57) Metformin N Aristo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Aristo Pharma Gmbh (Art 57) Metformin N Aristo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Aristo Pharma Gmbh (Art 57) Metformin N Aristo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Aurobindo Pharma Gmbh Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Aurobindo Pharma Gmbh Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Aurobindo Pharma Gmbh Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Axcount Generika Gmbh Metformin Axcount Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Germany Axcount Generika Gmbh Metformin Axcount Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Axcount Generika Gmbh Metformin Axcount Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Berlin-Chemie Ag Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Berlin-Chemie Ag Siofor 850 Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Glucobon Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Glucobon Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Glucobon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Metformin Biomo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Metformin Biomo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Biomo Pharma Gmbh Metformin Biomo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Chem Affairs Deutschland Gmbh Metformdoc Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Chem Affairs Deutschland Gmbh Metformdoc 850 Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Denk Pharma Gmbh & Co. Kg Metfo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Denk Pharma Gmbh & Co. Kg Metfo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Germany Denk Pharma Gmbh & Co. Kg Metformin Denk Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Denk Pharma Gmbh & Co. Kg Metformin Denk Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Denk Pharma Gmbh & Co. Kg Metformin Denk Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Dexcel Pharma Gmbh Metformin Atid Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Dexcel Pharma Gmbh Metformin Atid Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Dexcel Pharma Gmbh Metformin Atid Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Glenmark Arzneimittel Gmbh Metformin Glenmark Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Germany Heumann Pharma Gmbh & Co. 
Generica Kg 

Metformin Heumann Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Heumann Pharma Gmbh & Co. 
Generica Kg 

Metformin Heumann Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Heumann Pharma Gmbh & Co. 
Generica Kg 

Metformin Heumann Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Hexal Ag Meglucon Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Hexal Ag Meglucon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Hexal Ag Metformin Hexal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Hexal Ag Metformin Hexal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Hexal Ag Metformin Hexal Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Germany Hexal Ag Metformin Hexal Metformin Hydrochloride 500mg Tablet, Film-Coated Tablet 
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Glibenclamide 5mg Tablet 

Germany Hexal Ag Metformin Hexal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Hormosan Pharma Gmbh Metformin Hormosan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Hormosan Pharma Gmbh Metformin Hormosan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Hormosan Pharma Gmbh Metformin Hormosan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Metnit Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Metnit Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Metsop Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Metsop Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Metsop Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 

Mettas Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Entwicklungsgesellschaft Mbh 

Germany Iip - Institut Für Industrielle 
Pharmazie Forschungs- Und 
Entwicklungsgesellschaft Mbh 

Mettas Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Juta Pharma Gmbh Juformin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Juta Pharma Gmbh Juformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Juta Pharma Gmbh Juformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Ksk-Pharma Ag Metformin Ksk Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Ksk-Pharma Ag Metformin Ksk Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Laboratori Guidotti S.P.A. Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Merck Serono Gmbh Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Merck Serono Gmbh Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Merck Serono Gmbh Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Mylan Dura Gmbh Metformin Dura Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Mylan Dura Gmbh Metformin Dura Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Mylan Dura Gmbh Metformin Dura Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Ratiopharm Gmbh Metformin Hcl Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Ratiopharm Gmbh Metformin Hcl Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Ratiopharm Gmbh Metformin Hcl Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Germany Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Rosemont Pharmaceuticals Limited Metfoliquid Geriasan Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Germany Sandoz Pharmaceuticals Gmbh Metformin Sandoz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Sandoz Pharmaceuticals Gmbh Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Sandoz Pharmaceuticals Gmbh Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Stadapharm Gmbh Metformin Stada Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Stadapharm Gmbh Metformin Stada Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Stadapharm Gmbh Metformin Stada Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Swiss Caps Gmbh Metformin Accedo Swiss Caps Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany T&d Pharma Gmbh Metformin Aiwa Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany T&d Pharma Gmbh Metformin Aiwa Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany T&d Pharma Gmbh Metformin Aiwa Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Tad Pharma Gmbh Diabesin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Tad Pharma Gmbh Diabesin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Tad Pharma Gmbh Diabesin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Teva Gmbh Metfor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Teva Gmbh Metfor-Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Germany Winthrop Arzneimittel Gmbh Metformin Lich Winthrop 
Arzneimittel 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Winthrop Arzneimittel Gmbh Metformin Lich Winthrop 
Arzneimittel 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Winthrop Arzneimittel Gmbh Metformin Lich Winthrop 
Arzneimittel 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Germany Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Germany Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Germany Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Greece Alapis Abee Metformin/Alapis Metformin Hydrochloride 100mg/ Ml Oral Solution 

Greece Bennett Pharmaceutical S.A. Sukontrol Metformin Hydrochloride 850mgg Film-Coated Tablet 

Greece Farmasyn S.A. Glucofree Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Greece Farmasyn S.A. Glucoplus Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Greece Generics Pharma Hellas Ltd Metformin Generics Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Greece Generics Pharma Hellas Ltd Metformin Generics Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Greece Generics Pharma Hellas Ltd Metformin Generics Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Greece Ioulia And Irene Tseti 
Pharmaceutical Laboratories S.A. 

Glucostop Metformin Hydrochloride 1000mg Tablet Effervescent Tablet 

Greece Merck A.E. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Greece Merck A.E. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Greece Merck A.E. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Greece Merck A.E. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Greece Merck A.E. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Greece Merck A.E. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Greece Pharmanel Commercial 
Pharmaceutical S.A. 

Tiglor Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Greece Rafarm Sa. Metformin Hydrochloride 
Rosemont 

Metformin Hydrochloride 500ml/5 Ml Oral Solution 

Greece Rosemont Pharmaceuticals Limited Metformin Hydrochloride 
Rosemont 

Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Greece Sanofi-Aventis Aebe Normell Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Tablet 

Greece Uni-Pharma Kleon Tsetis 
Pharmaceutical Laboratories S.A. 

Glycofren Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Greece Uni-Pharma Kleon Tsetis 
Pharmaceutical Laboratories S.A. 

Glycofren Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Greece Verisfield (Uk) Ltd Glucoformin Metformin Hydrochloride 170mg/Ml Oral Solution 

Greece Vocate φαρμακευτικη αε Glucofolin Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Hungary 1 A Pharma Gmbh Metformin 1 A Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Actavis Group Ptc Ehf. Gluforlyn Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Hungary Actavis Group Ptc Ehf. Gluforlyn Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Actavis Group Ptc Ehf. Gluforlyn Metformin Hydrochloride 750mg Tablet Film-Coated Tablet 

Hungary Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Metfomin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Mylmet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Mylmet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Generics [uk] Limited Mylmet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Goodwill Pharma Ltd Formet Metformin 1000mg Tablet Film-Coated Tablet 

Hungary Goodwill Pharma Ltd Formet Metformin 500mg Tablet Film-Coated Tablet 

Hungary Goodwill Pharma Ltd Formet Metformin 850mg Tablet Film-Coated Tablet 
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Hungary Laboratori Guidotti S.P.A. Meforal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Laboratori Guidotti S.P.A. Meforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Laboratori Guidotti S.P.A. Meforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Merck Kft. Merckformin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Merck Kft. Merckformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Merck Kft. Merckformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Merck Kft. Merckformin Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Hungary Merck Kft. Merckformin Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Hungary Merck Kft. Merckformin Xr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Hungary Sandoz Hungária Kft Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Teva Gyógyszergyár Zrt Adimet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Teva Gyógyszergyár Zrt Adimet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Teva Gyógyszergyár Zrt Adimet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Hungary Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Hungary Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Hungary Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Hungary Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Iceland Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Iceland Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Iceland Actavis Group Ptc Ehf. Metformin Hydrochloride 
Actavis 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Iceland Astrazeneca Ab Ebymect Metformin Hydrochloride 1000mg Tablet, 
Dapagliflozin 5mg Tablet 

Film-Coated Tablet 

Iceland Astrazeneca Ab Ebymect Metformin Hydrochloride 850mg Tablet, 
Dapagliflozin 5mg Tablet 

Film-Coated Tablet 

Iceland Astrazeneca Ab Komboglyze Metformin Hydrochloride 1000mg Tablet, 
Saxagliptin 2.5mg Tablet 

Film-Coated Tablet 

Iceland Astrazeneca Ab Komboglyze Metformin Hydrochloride 850mg Tablet, 
Saxagliptin 2.5mg Tablet 

Film-Coated Tablet 

Iceland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Iceland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Iceland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Iceland Boehringer Ingelheim 
International Gmbh 

Jentadueto Metformin Hydrochloride 1000mg Tablet, 
Linagliptin 2.5mg Tablet 

Film-Coated Tablet 

Iceland Boehringer Ingelheim 
International Gmbh 

Jentadueto Metformin Hydrochloride 850mg Tablet, 
Linagliptin 2.5mg Tablet 

Film-Coated Tablet 

Iceland Boehringer Ingelheim Synjardy Metformin Hydrochloride 1000mg Tablet, Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

International Gmbh Empagliflozin 12.5mg Tablet 

Iceland Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 1000mg Tablet, 
Empagliflozin 5mg Tablet 

Film-Coated Tablet 

Iceland Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 850mg Tablet, 
Empagliflozin 12.5mg Tablet 

Film-Coated Tablet 

Iceland Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 850mg Tablet, 
Empagliflozin 5mg Tablet 

Film-Coated Tablet 

Iceland Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 1000mg Tablet, 
Canagliflozin 150mg Tablet 

Film-Coated Tablet 

Iceland Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 1000mg Tablet, 
Canagliflozin 50mg Tablet 

Film-Coated Tablet 

Iceland Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 850mg Tablet, 
Canagliflozin 150mg Tablet 

Film-Coated Tablet 

Iceland Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 850mg Tablet, 
Canagliflozin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Iceland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Iceland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Efficib Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Efficib Metformin Hydrochloride 850mg Tablet, Film-Coated Tablet 
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Sitagliptin 50mg Tablet 

Iceland Merck Sharp & Dohme Ltd. Janumet Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Janumet Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Ristfor Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Ristfor Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Velmetia Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Merck Sharp & Dohme Ltd. Velmetia Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Iceland Sandoz A-S Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Iceland Takeda Pharma A-S Competact Metformin Hydrochloride 850mg Tablet, 
Pioglitazone 15mg Tablet 

Film-Coated Tablet 

Iceland Takeda Pharma A-S Glubrava Metformin Hydrochloride 850mg Tablet, 
Pioglitazone 15mg Tablet 

Film-Coated Tablet 

Iceland Takeda Pharma A-S Vipdomet Metformin Hydrochloride 850mg Tablet, 
Alogliptin 12.5mg Tablet 

Film-Coated Tablet 

Iceland Takeda Pharma A-S Vipdomet Metformin Hydrochloride 850mg Tablet, 
Alogliptin 25mg Tablet 

Film-Coated Tablet 
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Ireland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Ireland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Ireland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Mcdermott Laboratories Ltd Gerformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Mcdermott Laboratories Ltd Gerformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Mcdermott Laboratories Ltd Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Ireland Mcdermott Laboratories Ltd Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Mcdermott Laboratories Ltd Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Ireland Merck Serono Ltd. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Morningside Healthcare Ltd Metformin Hydrochloride 
Morningside Healthcare 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Ireland Morningside Healthcare Ltd Metformin Hydrochloride 
Morningside Healthcare 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Rosemont Pharmaceuticals Limited Metformin Hydrochloride 
Rosemont Pharmaceuticals 

Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Ireland Rowex Ltd Metophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Rowex Ltd Metophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Ireland Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Ireland Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Ireland Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Abiogen Pharma S.P.A. Diaglimet Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Italy Abiogen Pharma S.P.A. Gliconorm Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Italy Abiogen Pharma S.P.A. Metfonorm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Abiogen Pharma S.P.A. Metfonorm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Abiogen Pharma S.P.A. Metfonorm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Aurobindo Pharma (Italia) S.R.L. Metformina Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Aurobindo Pharma (Italia) S.R.L. Metformina Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Aurobindo Pharma (Italia) S.R.L. Metformina Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Bayer Spa Metbay Metformin Hydrochloride 500mg Tablet Tablet 
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Italy Bgp Products S.R.L. Glicorest Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Italy Bluefish Pharmaceuticals Ab Metformina Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Bluefish Pharmaceuticals Ab Metformina Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Bluefish Pharmaceuticals Ab Metformina Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 1000mg Tablet Tablet 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Italy Bruno Farmaceutici Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Bruno Farmaceutici Glucophage Unidie Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Italy Bruno Farmaceutici Glucophage Unidie Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Italy Bruno Farmaceutici Glucophage Unidie Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Italy Doc Generici S.R.L. Metformina Doc Generici Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Doc Generici S.R.L. Metformina Doc Generici Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Doc Generici S.R.L. Metformina Doc Generici Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Eg Spa Metformina Eg Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Italy Eg Spa Metformina Eurogenerici Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Eg Spa Metformina Eurogenerici Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Eg Spa Metformina Eurogenerici Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Generics [uk] Limited Metformina Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Generics [uk] Limited Metformina Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Generics [uk] Limited Metformina Mylan Italia Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Hexal Ag Metformina Hexal Ag Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Hexal Ag Metformina Hexal Ag Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Hexal S.P.A Metformina Hexal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy I.B.N. Savio S.R.L. Slowmet Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Italy I.B.N. Savio S.R.L. Slowmet Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Italy I.B.N. Savio S.R.L. Slowmet Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Italy Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Italy Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Italy Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Laboratori Guidotti S.P.A. Metforalmille Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Italy Mylan S.P.A. Metformina Mylan Generics Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Mylan S.P.A. Metformina Mylan Generics Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Mylan S.P.A. Metformina Mylan Generics Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Mylan S.P.A. Metformina Mylan Generics Metformin Hydrochloride 850mg Tablet Orodispersible Film 

Italy Mylan S.P.A. Metformina Mylan Italia Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Mylan S.P.A. Metformina Mylan Italia Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Mylan S.P.A. Metformina Mylan Mylan 
Generics 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Pensa Pharma S.P.A. Metformina Pensa Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

Italy Pensa Pharma S.P.A. Metformina Pensa Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Pensa Pharma S.P.A. Metformina Pensa Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Sandoz S.P.A. Metformina Glibenclamide 
Sandoz 

Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Italy Sandoz S.P.A. Metformina Glibenclamide 
Sandoz 

Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Italy Sanofi Spa Suguan M Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Tablet 

Italy Teva Italia S.R.L. Metformina Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Teva Italia S.R.L. Metformina Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Italy Teva Italia S.R.L. Metformina Teva Italia Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Italy Zentiva Italia Srl Zuglimet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Italy Zentiva Italia Srl Zuglimet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Italy Zentiva Italia Srl Zuglimet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Latvia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Berlin-Chemie Ag Metforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Berlin-Chemie Ag Metforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Latvia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Latvia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Latvia Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Latvia Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Ratiopharm Gmbh Metformin-Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Ratiopharm Gmbh Metformin-Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Latvia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Latvia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Latvia Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Latvia Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Latvia Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Lithuania Berlin-Chemie Ag Metforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Lithuania Berlin-Chemie Ag Metforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Lithuania Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Lithuania Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Lithuania Ratiopharm Gmbh Metformin Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Lithuania Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Lithuania Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Lithuania Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Lithuania Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Lithuania Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Lithuania Wörwag Pharma Gmbh & Co. Kg Metformin Worwag Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Lithuania Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Lithuania Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Lithuania Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Luxembo
urg 

Merck N.V.-S.A. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Luxembo
urg 

Merck N.V.-S.A. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Luxembo
urg 

S.A. Menarini Benelux N.V. Metformax Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Luxembo
urg 

S.A. Menarini Benelux N.V. Metformax Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Luxembo
urg 

Sandoz N.V. Metformine Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Luxembo
urg 

Sandoz N.V. Metformine Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Malta 1 A Pharma Gmbh Metformin 1 A Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Malta Actavis Uk Ltd. Metformin Actavis Uk Ltd. Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Actavis Uk Ltd. Metformin Actavis Uk Ltd. Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Malta Aurobindo Pharma (Malta) Limited Metformin Hydrochloride 
Aurobindo Pharma (Malta) 
Limited 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Aurobindo Pharma (Malta) Limited Metformin Hydrochloride 
Aurobindo Pharma (Malta) 
Limited 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Malta Bristol Laboratories Ltd 
(Berkhamsted) 

Metformin Bp Bristol 
Laboratories 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Malta Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Laboratori Guidotti S.P.A. Metforal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Malta Medochemie Ltd. Brot Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 
In Sachet 

Malta Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 
In Sachet 

Malta Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 
In Sachet 
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Malta Remedica Ltd Glyformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Sopharma Ad Sophamet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Malta Teva Pharma B.V. Metformin Teva Metformin Hydrochloride 500mg G Prolonged-Release Tablet 

Malta Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 500mg Tablet Coated Tablet 

Malta Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 500mg Tablet Powder For Solution For 
Injection Or Infusion 

Malta Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 850mg Tablet Coated Tablet 

Malta Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 850mg Tablet Powder For Solution For 
Injection Or Infusion 

Netherlan
ds 

Apotex Europe Bv Metformine Hcl Apotex Metformin Hydrochloride 500mg Tablet Coated Tablet 

Netherlan
ds 

Apotex Europe Bv Metformine Hcl Apotex Metformin Hydrochloride 850mg Tablet Coated Tablet 

Netherlan
ds 

Aurobindo Pharma B.V. Metformine Hcl Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Aurobindo Pharma B.V. Metformine Hcl Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Aurobindo Pharma B.V. Metformine Hcl Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Netherlan
ds 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Centrafarm B.V. Metformine Hcl Cf Metformin Hydrochloride 1000mg/1117 
Mg 

Film-Coated Tablet 

Netherlan
ds 

Centrafarm B.V. Metformine Hcl Cf Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Centrafarm B.V. Metformine Hcl Cf Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Generics [uk] Limited Metnova Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Generics [uk] Limited Metnova Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Generics [uk] Limited Metnova Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Medcell Pharma B.V. Metfocell Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Medcell Pharma B.V. Metfocell Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Medcell Pharma B.V. Metfocell Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Netherlan
ds 

Merck B.V. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Netherlan
ds 

Merck B.V. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 1000mg Tablet Dispersible Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 500mg Tablet Dispersible Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 850mg Tablet Dispersible Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hcl Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hydrochloride 
Mylan 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hydrochloride 
Mylan 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Mylan B.V. Metformine Hydrochloride 
Mylan 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Netherlan
ds 

Ratiopharm Nederland B.V Metformin Hcl Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Ratiopharm Nederland B.V Metformin Hcl Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Ratiopharm Nederland B.V Metformin Hcl Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Ratiopharm Nederland B.V Metformine Hcl Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Ratiopharm Nederland B.V Metformine Hcl Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Ratiopharm Nederland B.V Metformine Hcl Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Sandoz B.V. Metformine Hcl Sandoz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Sandoz B.V. Metformine Hcl Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Sandoz B.V. Metformine Hcl Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Sandoz B.V. Metformine Hcl/Glibenclamide 
Sandoz 

Metformin Hydrochloride 2.5mg Tablet, 
Glibenclamide 500mg Tablet 

Film-Coated Tablet 

Netherlan
ds 

Sandoz B.V. Metformine Hcl/Glibenclamide 
Sandoz 

Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Netherlan
ds 

Teva Nederland B.V. Metformin Hcl Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Teva Nederland B.V. Metformin Hcl Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Teva Nederland B.V. Metformine Hcl 850 Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Teva Nederland B.V. Metformine Hcl Teva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Teva Nederland B.V. Metformine Hcl Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Teva Nederland B.V. Metformine Hcl Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Netherlan
ds 

Usv Europe Limited Metformine Hcl Usv Europe Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Netherlan
ds 

Usv Europe Limited Metformine Hcl Usv Europe Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Netherlan
ds 

Usv Europe Limited Metformine Hcl Usv Europe Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Astrazeneca Ab Ebymect Metformin Hydrochloride 1000mg Tablet, 
Dapagliflozin 5mg Tablet 

Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Norway Astrazeneca Ab Ebymect Metformin Hydrochloride 850mg Tablet, 
Dapagliflozin 5mg Tablet 

Film-Coated Tablet 

Norway Astrazeneca Ab Komboglyze Metformin Hydrochloride 1000mg Tablet, 
Saxagliptin 2.5mg Tablet 

Film-Coated Tablet 

Norway Astrazeneca Ab Komboglyze Metformin Hydrochloride 850mg Tablet, 
Saxagliptin 2.5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Jentadueto Metformin Hydrochloride 1000mg Tablet, 
Linagliptin 2.5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Jentadueto Metformin Hydrochloride 850mg Tablet, 
Linagliptin 2.5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 1000mg Tablet, 
Empagliflozin 12.5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 1000mg Tablet, 
Empagliflozin 5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 850mg Tablet, 
Empagliflozin 12.5mg Tablet 

Film-Coated Tablet 

Norway Boehringer Ingelheim 
International Gmbh 

Synjardy Metformin Hydrochloride 850mg Tablet, 
Empagliflozin 5mg Tablet 

Film-Coated Tablet 

Norway Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 1000mg Tablet, 
Canagliflozin 150mg Tablet 

Film-Coated Tablet 

Norway Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 1000mg Tablet, 
Canagliflozin 50mg Tablet 

Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Norway Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 850mg Tablet, 
Canagliflozin 150mg Tablet 

Film-Coated Tablet 

Norway Janssen-Cilag International Nv Vokanamet Metformin Hydrochloride 850mg Tablet, 
Canagliflozin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Norway Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Efficib Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Efficib Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Janumet Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Janumet Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Ristfor Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Ristfor Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Merck Sharp & Dohme Ltd. Velmetia Metformin Hydrochloride 1000mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Norway Merck Sharp & Dohme Ltd. Velmetia Metformin Hydrochloride 850mg Tablet, 
Sitagliptin 50mg Tablet 

Film-Coated Tablet 

Norway Mylan Ab Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Norway Mylan Ab Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Mylan Ab Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Norway Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Rosemont Pharmaceuticals Limited Metformin Rosemont Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Norway Sandoz A-S Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Sandoz A-S Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Norway Takeda Pharma A-S Competact Metformin Hydrochloride 850mg Tablet, 
Pioglitazone 15mg Tablet 

Film-Coated Tablet 

Norway Takeda Pharma A-S Glubrava Metformin Hydrochloride 850mg Tablet, 
Pioglitazone 15mg Tablet 

Film-Coated Tablet 

Norway Takeda Pharma A-S Vipdomet Metformin Hydrochloride 850mg Tablet, 
Alogliptin 12.5mg Tablet 

Film-Coated Tablet 

Norway Takeda Pharma A-S Vipdomet Metformin Hydrochloride 850mg Tablet, 
Alogliptin 25mg Tablet 

Film-Coated Tablet 

Norway Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Norway Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Norway Weifa As Metformin Weifa Metformin Hydrochloride 390mg Tablet Film-Coated Tablet 

Norway Weifa As Metformin Weifa Metformin Hydrochloride 662.9mg Tablet Film-Coated Tablet 

Norway Weifa As Metformin Weifa Metformin Hydrochloride 780mg Tablet Film-Coated Tablet 

Poland 1 A Pharma Gmbh Metformin 1a Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland 1 A Pharma Gmbh Metformin 1a Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Poland Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Poland Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Poland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Berlin-Chemie Ag Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Berlin-Chemie Ag Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Bioton S.A. Avamina Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Bioton S.A. Avamina Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Bioton S.A. Avamina Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Poland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Farmaceutyczna Spoldzielnia Pracy 
Galena 

Metformin Galena Metformin Hydrochloride 850mg Tablet Tablet 

Poland Farmaceutyczna Spoldzielnia Pracy 
Galena 

Metformina Galena Metformin Hydrochloride 500mg Tablet Tablet 

Poland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Poland Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Poland Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Poland Polfarmex S.A. Metifor Metformin Hydrochloride 500mg Tablet Tablet 

Poland Polfarmex S.A. Metlfor Metformin Hydrochloride 850mg Tablet Tablet 

Poland Sandoz Gmbh Etform Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Sandoz Gmbh Etform Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Sopharma Warszawa Sp. Z O.O. Sophamet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z Metformax Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

O.O. 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax Metformin Hydrochloride 500mg G Prolonged-Release Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax Metformin Hydrochloride 500mg Tablet Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax Metformin Hydrochloride 850mg Tablet Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax 500 Metformin Hydrochloride 500mg Tablet Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Poland Teva Pharmaceuticals Polska Sp. Z 
O.O. 

Metformax Sr 500 Metformin Hydrochloride 500mgg Prolonged-Release Tablet 

Poland Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Zaklady Farmaceutyczne - Formetic Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Polpharma- Spolka Akcyjna 

Poland Zaklady Farmaceutyczne -
Polpharma- Spolka Akcyjna 

Formetic Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Poland Zentiva, A.S. Langerin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Poland Zentiva, A.S. Langerin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Poland Zentiva, A.S. Langerin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal 1a Pharma Produtos 
Farmacêuticos S.A. 

Metformina Romac Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal 1a Pharma Produtos 
Farmacêuticos S.A. 

Metformina Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Actavis Group Ptc Ehf. Metformina Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Actavis Group Ptc Ehf. Metformina Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Amneal Pharma Europe Limited Metformina Amneal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Amneal Pharma Europe Limited Metformina Amneal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Amneal Pharma Europe Limited Metformina Amneal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Aurobindo Pharma (Portugal), 
Unipessoal Lda 

Metformina Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Aurobindo Pharma (Portugal), 
Unipessoal Lda 

Metformina Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Aurobindo Pharma (Portugal), Metformina Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Unipessoal Lda 

Portugal Bluefish Pharmaceuticals Ab Metformina Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Bluefish Pharmaceuticals Ab Metformina Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Ciclum Farma Unipessoal, Lda Metformina Ciclum Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Ciclum Farma Unipessoal, Lda Metformina Ciclum Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Ciclum Farma Unipessoal, Lda Metformina Ciclum Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Cinfa Portugal, Lda. Metformina Cinfa Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Cinfa Portugal, Lda. Metformina Cinfa Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Dr. Max Metformina Dr.Max Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Dr. Max Metformina Dr.Max Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Dr. Max Metformina Dr.Max Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Generis Farmacêutica, S.A. Metformina Generis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Generis Farmacêutica, S.A. Metformina Generis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Generis Farmacêutica, S.A. Metformina Generis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Institut Für Industrielle Pharmazie 
F&e Gmbh 

Mekoll Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Ipca Productos Farmaceuticos 
Unipessoal Lda 

Metformina Rotride Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Ipca Productos Farmaceuticos Metformina Rotride Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Unipessoal Lda 

Portugal Labesfal Genéricos, S.A. Metformina Labesfal Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Labesfal Genéricos, S.A. Metformina Labesfal Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Labesfal Genéricos, S.A. Metformina Labesfal Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Metformina Anova Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Metformina Anova Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Metformina Anova Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Laboratórios Azevedos - Indústria 
Farmacêutica, S.A. 

Metformina Azevedos Metformin 850mg Film Film-Coated Tablet 

Portugal Laboratórios Azevedos - Indústria 
Farmacêutica, S.A. 

Metformina Azevedos Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Laboratórios Azevedos - Indústria Metformina Azevedos Metformin Hydrochloride 500mg Film Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Farmacêutica, S.A. 

Portugal Laboratórios Azevedos - Indústria 
Farmacêutica, S.A. 

Metformina Dinerfene Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Laboratórios Azevedos - Indústria 
Farmacêutica, S.A. 

Metformina Dinerfene Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Laboratórios Basi – Indústria 
Farmacêutica, S.A. 

Metformina Basi Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Laboratórios Basi – Indústria 
Farmacêutica, S.A. 

Metformina Basi Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Laboratórios Basi – Indústria 
Farmacêutica, S.A. 

Metformina Basi Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Merck, S.A. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

Portugal Merck, S.A. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Merck, S.A. Glucovance Metformin Hydrochloride 1000mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Portugal Merck, S.A. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Portugal Merck, S.A. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Portugal Merck, S.A. Risidon Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Portugal Merck, S.A. Risidon Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Portugal Merck, S.A. Risidon Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Portugal Merck, S.A. Risidon Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Merck, S.A. Stagid Metformin Embonate 700mg Tablet Tablet 

Portugal Mylan, Lda Metformina Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Mylan, Lda Metformina Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Mylan, Lda Metformina Mylan Metformin Hydrochloride 8500mg Tablet Film-Coated Tablet 

Portugal Mylan, Lda Metformina Solumet Metformin Hydrochloride 1000mg Tablet Dispersible Tablet 

Portugal Mylan, Lda Metformina Solumet Metformin Hydrochloride 500mg Tablet Dispersible Tablet 

Portugal Mylan, Lda Metformina Solumet Metformin Hydrochloride 850mg Tablet Dispersible Tablet 

Portugal Pharmakern Portugal – Produtos 
Farmacêuticos, Sociedade 
Unipessoal, Lda. 

Metformina Pharmakern Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Pharmakern Portugal – Produtos 
Farmacêuticos, Sociedade 
Unipessoal, Lda. 

Metformina Pharmakern Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Portugal Ratiopharm-Comercio E Industria 
De Produtos Farmaceuticos Lda 

Metformina Ratiopharm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Ratiopharm-Comercio E Industria 
De Produtos Farmaceuticos Lda 

Metformina Ratiopharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Ratiopharm-Comercio E Industria 
De Produtos Farmaceuticos Lda 

Metformina Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Portugal Sandoz Farmacêutica, Lda. Metformina Sandoz Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Sanofi - Produtos Farmaceuticos 
Lda 

Metformina Zentiva Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Tolife - Produtos Farmacêuticos, 
S.A. 

Metformina Tolife Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Portugal Tolife - Produtos Farmacêuticos, 
S.A. 

Metformina Tolife Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Portugal Tolife - Produtos Farmacêuticos, 
S.A. 

Metformina Tolife Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Arena Group S.A Bidiab Metformin Hydrochloride 400mg Capsule, 
Glibenclamide 2.5mg Capsule 

Capsule 

Romania Arena Group S.A Metformin Arena Metformin Hydrochloride 1000mg Tablet Tablet 

Romania Arena Group S.A Metformin Arena Metformin Hydrochloride 500mg Tablet Tablet 

Romania Arena Group S.A Metformin Arena Metformin Hydrochloride 850mg Tablet Tablet 

Romania Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Romania Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Romania Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Berlin-Chemie Ag Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Romania Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Romania Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Romania Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Gedeon Richter România S.A. Meguan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Romania Gedeon Richter România S.A. Meguan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Generics [uk] Limited Metformină Generics Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Romania Generics [uk] Limited Metformină Generics Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Romania Generics [uk] Limited Metformină Generics Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Romania Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Romania Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Romania Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Romania Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Romania Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Romania Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Romania Wörwag Pharma Gmbh & Co. Kg Metfogamma 500 Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Slovakia Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

Slovakia Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Slovakia Actavis Group Ptc Ehf. Metformin Sr Actavis Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Slovakia Berlin-Chemie Ag Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Laboratori Guidotti S.P.A. Glibomet Metformin Hydrochloride 400mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Slovakia Laboratori Guidotti S.P.A. Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Medreg S.R.O. Diareg Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Medreg S.R.O. Diareg Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Medreg S.R.O. Diareg Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Slovakia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 
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Slovakia Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

Slovakia Merck Santé S.A.S. Glucophage Xr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

Slovakia Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Slovakia Merck Santé S.A.S. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Slovakia Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Pharmaswiss česká Republika 
S.R.O. 

Normaglyc Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Pro.Med.Cs Praha A.S. Glumetsan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Pro.Med.Cs Praha A.S. Glumetsan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Sandoz Pharmaceuticals D.D. Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Stada Arzneimittel Ag Stadamet Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovakia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Slovakia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovakia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovakia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovenia Belupo D.O.O. Belformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Belupo D.O.O. Belformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovenia Berlin-Chemie Ag Siofor Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Berlin-Chemie Ag Siofor Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovenia Krka, D.D., Novo Mesto Formagliben Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Slovenia Krka, D.D., Novo Mesto Formaglyben Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Slovenia Laboratori Guidotti S.P.A. Siofor Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovenia Lek Pharmaceuticals D.D. 
Ljubljana 

Metformin/Glibenklamid Lek Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Slovenia Lek Pharmaceuticals D.D. 
Ljubljana 

Metformin/Glibenklamid Lek Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Slovenia Lek Pharmaceuticals D.D. 
Ljubljana 

Metforminijev Klorid Lek Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Lek Pharmaceuticals D.D. 
Ljubljana 

Metforminijev Klorid Lek Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Slovenia Medis, D.O.O. Aglurab Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovenia Medis, D.O.O. Aglurab Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Medis, D.O.O. Aglurab Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovenia Merck D.O.O. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovenia Merck D.O.O. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Merck D.O.O. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Slovenia Merck D.O.O. Glucovance Metformin Hydrochloride 1000mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Slovenia Merck D.O.O. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 2.5mg Tablet 

Film-Coated Tablet 

Slovenia Merck D.O.O. Glucovance Metformin Hydrochloride 500mg Tablet, 
Glibenclamide 5mg Tablet 

Film-Coated Tablet 

Slovenia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Slovenia Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Slovenia Wörwag Pharma Gmbh & Co. Kg Metfogamma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Spain Almus Farmaceutica S.A Metformina Almus Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Apotex Europe Bv Metformina Apotex Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Generics [uk] Limited Metformina Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 
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Spain Generics [uk] Limited Metformina Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Industria Química Y Farmacéutica 
Vir, S.A. 

Metformina Vir Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Kern Pharma, S.L. Metformina Kern Pharma Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Spain Kern Pharma, S.L. Metformina Kern Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Laboratorio Stada, S.L. Metformina Stada Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Laboratorios Aurobindo S.L.U. Metformina Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Laboratorios Cinfa, S.A. Metformina Cinfa Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Laboratorios Combix, S.L.U. Metformina Combix Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Merck Santé S.A.S. Dianben Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

Spain Merck Santé S.A.S. Dianben Metformin Hydrochloride 850mg Sachet Powder For Oral Solution 

Spain Merck Santé S.A.S. Dianben Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Mylan Pharmaceuticals S.L. Metformina Mylan 
Pharmaceuticals 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Pensa Pharma, S.A Metformina Pensa Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Pensa Pharma, S.A Metformina Pensa Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Qualigen, S.L. Metformina Qualigen Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Ratiopharm Espana Sa Metformina Ratio Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Ratiopharm Espana Sa Metformina Ratiopharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Spain Sandoz Farmacéutica, S.A. Metformina Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Tarbis Farma, S.L. Metformina Tarbis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Spain Tarbis Farma, S.L. Metformina Tarbis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Teva Pharma S.L.U Metformina Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Spain Teva Pharma S.L.U Metformina Tevagen Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Actavis Group Ptc Ehf. Metformin Actavis Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Aurobindo Pharma Limited Metformin Aurobindo Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Bluefish Pharmaceuticals Ab Metformin Bluefish Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Eql Pharma Ab Metformin Eql Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Eql Pharma Ab Metformin Eql Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Generics [uk] Limited Metformin Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Generics [uk] Limited Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 
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Sweden Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin 1000mg Tablet Film-Coated Tablet 

Sweden Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Laboratórios Anova - Produtos 
Farmacêuticos Lda 

Mitforgen Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Meda Ab Metformin Meda Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Meda Ab Metformin Meda Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Merck Santé S.A.S. Glucophage Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Merck Santé S.A.S. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Merck Santé S.A.S. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Mylan Ab Metformin Mylan Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Mylan Ab Metformin Mylan Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Mylan Ab Metformin Mylan Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Orifarm Generics A-S Metformin Orifarm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Rosemont Pharmaceuticals Limited Metformin Rosemont Metformin Hydrochloride 500mg/5 Ml Oral Solution 

Sweden Sandoz A-S Metformin Sandoz Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Sweden Sandoz A-S Metformin Sandoz Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Stada Arzneimittel Ag Metformin Stada Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

Sweden Stada Arzneimittel Ag Metformin Stada Metformin Hydrochloride 1g Tablet Film-Coated Tablet 

Sweden Teva Sweden Ab Metformin Teva Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

Sweden Teva Sweden Ab Metformin Teva Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

Sweden Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 1000µg Tablet Film-Coated Tablet 

Sweden Vitabalans Oy Metformin Vitabalans Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Actavis Group Ptc Ehf. Nocteaze Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Actavis Group Ptc Ehf. Nocteaze Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Actavis Group Ptc Ehf. Nocteaze Sr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Actavis Uk Ltd. Metformin Actavis Uk Ltd. Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Actavis Uk Ltd. Metformin Actavis Uk Ltd. Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Arrow Generics Limited - 
Transferred To Actavis Group Ptc 
Ehf 

Nocteaze Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

United Arrow Generics Limited - Nocteaze Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 
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Kingdom Transferred To Actavis Group Ptc 
Ehf 

United 
Kingdom 

Arrow Generics Limited - 
Transferred To Actavis Group Ptc 
Ehf 

Nocteaze Metformin Hydrochloride 750mg Tablet Film-Coated Tablet 

United 
Kingdom 

Aurobindo Pharma Limited Metformin Hydrochloride 
Aurobindo Pharma 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Aurobindo Pharma Limited Metformin Hydrochloride 
Aurobindo Pharma 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Bristol Laboratories Ltd 
(Berkhamsted) 

Metformin Bp Bristol 
Laboratories 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Bristol Laboratories Ltd 
(Berkhamsted) 

Metformin Bp Bristol 
Laboratories 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Chelonia Healthcare Limited Glyformin Metformin Hydrochloride Bp 500mg Film-Coated Tablet 

United 
Kingdom 

Chelonia Healthcare Limited Metformin Chelonia Healthcare Metformin Hydrochloride Bp 500mg Film-Coated Tablet 

United 
Kingdom 

Consilient Health Limited Glucient Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Consilient Health Limited Glucient Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United Consilient Health Limited Glucient Sr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 
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Kingdom 

United 
Kingdom 

Crescent Pharma Limited Metformin Crescent Pharma Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Crescent Pharma Limited Metformin Crescent Pharma Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Focus Pharmaceuticals Limited Metformin Focus 
Pharmaceuticals 

Metformin Hydrochloride 100mg/Ml Oral Solution 

United 
Kingdom 

Fourrts (Uk) Pharmacare Limited Metformin Fourrts (Uk) 
Pharmacare 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Fourrts (Uk) Pharmacare Limited Metformin Fourrts (Uk) 
Pharmacare 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Generics [uk] Limited Metformin Hydrochloride 
Generics [uk] 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

United 
Kingdom 

Generics [uk] Limited Metformin Hydrochloride 
Generics [uk] 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Generics [uk] Limited Metformin Hydrochloride 
Generics [uk] 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Genus Pharmaceuticals Ltd. Diagemet Xl Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Glenmark Generics (Europe) 
Limited 

Metformin Hydrochloride 
Glenmark Generics Europe 

Metformin Hydrochloride 500mg/5 Ml Oral Solution 

United Medley Pharma Limited Metformin Medley Pharma Metformin Hydrochloride 500mg Tablet Tablet 
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Kingdom 

United 
Kingdom 

Medley Pharma Limited Metformin Medley Pharma Metformin Hydrochloride 850mg Tablet Tablet 

United 
Kingdom 

Merck Serono Ltd. Glucophage Metformin Hydrochloride 1000mg Sachet Powder For Oral Solution 

United 
Kingdom 

Merck Serono Ltd. Glucophage Metformin Hydrochloride 500mg Sachet Powder For Oral Solution 

United 
Kingdom 

Merck Serono Ltd. Glucophage Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Merck Serono Ltd. Glucophage Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Merck Serono Ltd. Glucophage Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Merck Serono Ltd. Glucophage Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Merck Serono Ltd. Glucophage Sr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Mercury Pharmaceuticals Ltd. Metformin Mercury 
Pharmaceuticals 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Mercury Pharmaceuticals Ltd. Metformin Mercury 
Pharmaceuticals 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United Mercury Pharmaceuticals Ltd. Situka Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 
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Kingdom 

United 
Kingdom 

Mercury Pharmaceuticals Ltd. Situka Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Mercury Pharmaceuticals Ltd. Situka Sr Metformin Hydrochloride 750mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Metwest Pharmaceuticals Limited Metformin Metwest 
Pharmaceuticals 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Metwest Pharmaceuticals Limited Metformin Metwest 
Pharmaceuticals 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Milpharm Limited Metformin Milpharm Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Milpharm Limited Metformin Milpharm Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Morningside Healthcare Ltd Metabet Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Morningside Healthcare Ltd Metabet Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Morningside Healthcare Ltd Metformin Morningside 
Healthcare 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Morningside Healthcare Ltd Metformin Morningside 
Healthcare 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United Morningside Healthcare Ltd Sukkarto Sr Metformin Hydrochloride 1000mg Tablet Prolonged-Release Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Kingdom 

United 
Kingdom 

Morningside Healthcare Ltd Sukkarto Sr Metformin Hydrochloride 500mg Tablet Prolonged-Release Tablet 

United 
Kingdom 

Pinewood Laboratories Limited Metformin Hydrochloride 
Pinewood Laboratories 

Metformin Hydrochloride 500mg/5 Ml Oral Solution 

United 
Kingdom 

Pinewood Laboratories Limited Metformin Hydrochloride 
Pinewood Laboratories Ltd 

Metformin Hydrochloride 500mg Oral Solution 

United 
Kingdom 

Relon Chem Limited Metformin Relonchem Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Relon Chem Limited Metformin Relonchem Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Rosemont Pharmaceuticals Limited Metformin Hydrochloride 
Rosemont Pharmaceuticals 

Metformin Hydrochloride 500mg/5 Ml Oral Solution 

United 
Kingdom 

Sandoz Ltd Metformin Hydrochloride 
Sandoz Ltd 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Sandoz Ltd Metformin Hydrochloride 
Sandoz Ltd 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Sandoz Ltd Metformin Sandoz Ltd Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Sandoz Ltd Metformin Sandoz Ltd Metformin Hydrochloride Ph. Eur. 500mg 
Tablet 

Film-Coated Tablet 

United Special Concept Development (Uk) Metformin Special Concept Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Kingdom Ltd Development (Uk) Ltd 

United 
Kingdom 

Special Concept Development (Uk) 
Ltd 

Metformin Special Concept 
Development (Uk) Ltd 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Teva Uk Limited Bolamyn;almus Metformin Hydrochloride 500mg G Prolonged-Release Tablet 

United 
Kingdom 

Teva Uk Limited Bolamyn;almus Metformin Hydrochloride 500mgg Prolonged-Release Tablet 

United 
Kingdom 

Teva Uk Limited Metformin Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Teva Uk Limited Metformin Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Teva Uk Limited Metformin Teva Uk Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Teva Uk Limited Metformin Teva Uk Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Tillomed Laboratories Ltd Glucamet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Tillomed Laboratories Ltd Metformin Hydrochloride 
Tillomed Laboratories 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Tillomed Laboratories Ltd Metformin Hydrochloride 
Tillomed Laboratories 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United Tillomed Laboratories Ltd Metformin Tillomed Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 



 
 

Member 
state 
EU/EEA 

Marketing Authorisation 
Holder  

Invented name Active substance + Strength Pharmaceutical Form 

Kingdom Laboratories 

United 
Kingdom 

Tillomed Laboratories Ltd Metformin Tillomed 
Laboratories 

Metformin Hydrochloride 500mg Film-Coated Tablet 

United 
Kingdom 

Tillomed Laboratories Ltd Milform Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Tillomed Laboratories Ltd Orabet Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Usv Europe Limited Metformin Hydrochloride Usv 
Europe 

Metformin Hydrochloride 1000mg Tablet Film-Coated Tablet 

United 
Kingdom 

Usv Europe Limited Metformin Hydrochloride Usv 
Europe 

Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Usv Europe Limited Metformin Hydrochloride Usv 
Europe 

Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Wockhardt Uk Ltd Metformin Wockhardt Uk Metformin Hydrochloride 500mg Tablet Film-Coated Tablet 

United 
Kingdom 

Wockhardt Uk Ltd Metformin Wockhardt Uk Metformin Hydrochloride 850mg Tablet Film-Coated Tablet 

United 
Kingdom 

Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 500mg Tablet Powder For Solution For 
Injection Or Infusion 

United 
Kingdom 

Wockhardt Uk Ltd Metformin Wockhardt Uk Ltd Metformin Hydrochloride 850mg Tablet Powder For Solution For 
Injection Or Infusion 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Annex II 

Scientific conclusions  



 

Scientific conclusions  

Metformin, alone or in combination with other medicines, is considered the first choice in the treatment 
for Type 2 diabetes mellitus (T2DM) and it is widely used in the EU. Currently the use of metformin in 
patients with renal failure is not harmonised across the EU, being contraindicated in patients with 
different stages of moderate renal failure depending on the member state and product. It is considered 
in the interest of the Union that the adequacy of the current recommendations for metformin 
containing products is re-evaluated with respect to the use in patients with moderate renal failure, 
taking into account the available information on the risk of lactic acidosis. These patients form a large 
population which currently may have not access to the benefits of metformin across the Union.  

On 25 January 2016 the Netherlands therefore triggered a referral under Article 31 of Directive 
2001/83/EC, and requested the CHMP to assess the impact of the above concerns on the benefit-risk 
balance of metformin containing products and to issue an opinion on whether the relevant marketing 
authorisations should be maintained, varied, suspended or revoked. 

 

Overall summary of the scientific evaluation 

The benefits of metformin in the treatment of T2DM in patients with moderate renal impairment have 
been demonstrated in terms of the reduction of cardiovascular risk and all-cause mortality. Moreover, 
metformin treatment slows the further deterioration of renal function and provides additional 
significant micro-and macrovascular benefits in this patient population.  

The most common side-effects observed in association with metformin use in diabetic individuals are 
mild to moderate gastrointestinal events including diarrhea, nausea, vomiting, abdominal pain, and 
decreased appetite. Apart from lactic acidosis, the overall safety profile of metformin in patients with 
moderate renal impairment is similar to the safety profile in patients with normal renal function. 

The risk of lactic acidosis is very rare in clinical practice and in the majority of cases only observed in 
emergency care. In addition, although causality cannot be ruled out, other factors rather than 
metformin are most likely the causes of lactic acidosis. 

Overall, metformin has been used safely in patients with moderate renal impairment at reduced doses 
without causing significant metformin or lactate plasma elevations. Moreover, recent clinical guidelines 
in the treatment of T2DM recommend the use of metformin in moderate renal impairment. As there is 
a clear relationship between renal function and metformin exposure, a recommendation for a daily 
dose of 2000 mg/day and 1000 mg/day dose in patients with moderate renal impairment stages 3a 
and 3b, respectively, can be concluded from the data provided. 

In conclusion, the possible elevated risk of lactic acidosis could be sufficiently minimised in patients 
with moderate renal impairment (GFR greater than 30 ml/min) with a clear dosing recommendation, 
additional monitoring of GFR levels before and during treatment, and updated warnings and 
precautions in the SmPC and package leaflet. In addition, routine risk minimisation will be extended to 
include cumulative review of lactic acidosis in the PSURs and a targeted questionnaire. 

Based on the review of all available data on safety and efficacy, the benefit-risk balance of medicinal 
products containing metformin remains favourable and it is recommended that the marketing 
authorisations are varied regarding the use in renal impairment. 

In view of the above, the CHMP concluded that the benefit-risk balance of metformin containing 
medicinal products is favourable subject to changes to the product information as described above. 

 



 

Grounds for CHMP opinion 

Whereas 

• The CHMP considered the procedure under Article 31 of Directive 2001/83/EC for metformin 
containing medicinal products. 

• The CHMP reviewed the totality of the data submitted by the MAHs on the safety and efficacy 
of metformin containing medicinal products for the treatment of Type 2 diabetes mellitus in 
subjects with moderate renal impairment (GFR 30-59 ml/min) with a focus on the risk of lactic 
acidosis. 

• The CHMP considered that there is evidence from clinical and epidemiological studies indicating 
the benefits of the use of metformin containing medicinal products in patients with moderate 
renal impairment (GFR 30-59 ml/min). 

• The CHMP considered the evidence from epidemiological studies, which have shown that lactic 
acidosis is a very rare condition that occurs most often in patients with acute renal or 
cardiorespiratory illness or sepsis. Recent scientific data have concluded that the main causes 
of lactic acidosis are cardiogenic or hypovolemic shock, severe heart failure, severe trauma, 
and sepsis; therefore lactic acidosis is not primarily caused by metformin treatment. 

• The CHMP considered that publications in the medical literature have shown that metformin at 
reduced dose may be safely used in patients with moderate renal impairment. In addition, 
published epidemiological studies indicate that metformin is often used in clinical practice in 
patients with moderate renal impairment as reflected in current clinical guidelines without a 
marked increase in risk of lactic acidosis or other serious side effects. 

• The CHMP was of the view that the risk of lactic acidosis can be minimised in patients with 
moderate renal impairment with clear dosing recommendations, additional monitoring of GFR 
levels before and during treatment and updated warnings and precautions in the Summary of 
Product Characteristics (SmPC) and Package Leaflet (PL). In addition, routine 
pharmacovigilance activities will be extended to include a cumulative review and a targeted 
follow up questionnaire on lactic acidosis cases to be submitted in subsequent PSURs. 

 

CHMP opinion 

The CHMP, as a consequence, considers that the benefit-risk balance of metformin containing products 
remains favourable subject to the amendments to the product information. 

Therefore the CHMP recommends the variation to the terms of the marketing authorisations for 
metformin containing products 



 

 

 

 

 

 

 

 

 

 
 

Annex III 

Amendments to relevant sections of the Product Information 

 

Note:  

These amendments to the relevant sections of the Product Information are the outcome of the referral 
procedure.  

The product information may be subsequently updated by the Member State competent authorities, in 
liaison with the Reference Member State, as appropriate, in accordance with the procedures laid down 
in Chapter 4 of Title III of Directive 2001/83/EC. 

 



 

Amendments to relevant sections of the Product Information  

The existing product information shall be amended (insertion, replacement or deletion of the text as 
appropriate) to reflect the agreed wording as provided below. 

A. Summary of Product Characteristics   

4.2 Posology and method of administration 

[This section should be revised as follows:] 

 

For products containing metformin as single agent: 
 
Posology 
 
[…] 
Adults with normal renal function (GFR≥ 90 mL/min) 
[…] 
 
Renal impairment 

A GFR should be assessed before initiation of treatment with metformin containing products and at 
least annually thereafter. In patients at an increased risk of further progression of renal impairment 
and in the elderly, renal function should be assessed more frequently, e.g. every 3-6 months. 

 
GFR 
mL/min 
 

Total maximum daily dose 
(to be divided into 2-3 daily 
doses) 
 

Additional considerations 

60-89 3000 mg 
 

Dose reduction may be considered in relation to 
declining renal function. 
 

45-59 2000 mg 
 
 

Factors that may increase the risk of lactic 
acidosis (see section 4.4) should be reviewed 
before considering initiation of metformin. 
The starting dose is at most half of the 
maximum dose. 
 

30-44 1000 mg 

<30 
 

- Metformin is contraindicated. 

[…] 
 
[The dosing table above should be adapted for extended-release products containing metformin as 
single agent as follows: 

- The total maximum daily dose for patients with GFR 60-89 mL/min should be the same as the 
currently approved dose in adults with normal renal function. 

- The text: “(to be divided into 2-3 daily doses)” should be omitted.] 

 



 

For fixed dose combination products containing metformin: 

 

Posology 
 
[…] 
Adults with normal renal function (GFR≥ 90 mL/min) 
[…] 
 
 
Renal impairment 
[…] 
A GFR should be assessed before initiation of treatment with metformin containing products and at 
least annually thereafter. In patients at an increased risk of further progression of renal impairment 
and in the elderly, renal function should be assessed more frequently, e.g. every 3-6 months. 

 
The maximum daily dose of metformin should preferably be divided into 2-3 daily doses. Factors that 
may increase the risk of lactic acidosis (see 4.4) should be reviewed before considering initiation of 
metformin in patients with GFR<60 ml/min. 

 
If no adequate strength of [product name] is available, individual monocomponents should be used 
instead of the fixed dose combination. 

[…] 
 

GFR ml/min 
 
 

Metformin [other monocomponent] 

60-89 Maximum daily dose is 3000 mg 
Dose reduction may be considered in 
relation to declining renal function. 
 

[relevant text] 

45-59 Maximum daily dose is 2000 mg 
The starting dose is at most half of the 
maximum dose. 
 

30-44 Maximum daily dose is 1000 mg. 
The starting dose is at most half of the 
maximum dose. 
 

<30 
 

Metformin is contraindicated 

[…] 
 
 



 

For both products containing metformin as single agent and for fixed dose 
combination products containing metformin: 

 

4.3 Contraindications  

[This section should be revised as follows:] 

[…] 
• Any type of acute metabolic acidosis (such as lactic acidosis, diabetic ketoacidosis) 
• Severe renal failure (GFR <30 mL/min) 

[…] 
 

4.4 Special warnings and precautions for use  

[Warnings should be revised as follows:] 

[…] 

Lactic acidosis 

Lactic acidosis, a very rare but serious metabolic complication, most often occurs at acute worsening of 
renal function or cardiorespiratory illness or sepsis. Metformin accumulation occurs at acute worsening 
of renal function and increases the risk of lactic acidosis.  

In case of dehydration (severe diarrhoea or vomiting, fever or reduced fluid intake), metformin should 
be temporarily discontinued and contact with a health care professional is recommended. 

Medicinal products that can acutely impair renal function (such as antihypertensives, diuretics and 
NSAIDs) should be initiated with caution in metformin-treated patients. Other risk factors for lactic 
acidosis are excessive alcohol intake, hepatic insufficiency, inadequately controlled diabetes, ketosis, 
prolonged fasting and any conditions associated with hypoxia, as well as concomitant use of medicinal 
products that may cause lactic acidosis (see sections 4.3 and 4.5). 

Patients and/or care-givers should be informed of the risk of lactic acidosis. Lactic acidosis is 
characterised by acidotic dyspnoea, abdominal pain, muscle cramps, asthenia and hypothermia 
followed by coma. In case of suspected symptoms, the patient should stop taking metformin and seek 
immediate medical attention. Diagnostic laboratory findings are decreased blood pH (< 7.35), 
increased plasma lactate levels (>5 mmol/L) and an increased anion gap and lactate/pyruvate ratio. 
[…] 

 
Administration of iodinated contrast agents 

Intravascular administration of iodinated contrast agents may lead to contrast induced nephropathy, 
resulting in metformin accumulation and an increased risk of lactic acidosis. Metformin should be 
discontinued prior to or at the time of the imaging procedure and not restarted until at least 48 hours 
after, provided that renal function has been re-evaluated and found to be stable, see sections 4.2 and 
4.5.  
[…] 

 
Renal function 

GFR should be assessed before treatment initiation and regularly thereafter, see section 4.2. Metformin 
is contraindicated in patients with GFR<30 mL/min and should be temporarily discontinued in the 



 

presence of conditions that alter renal function, see section 4.3. 
[…] 

 
Surgery 

Metformin must be discontinued at the time of surgery under general, spinal or epidural anesthesia. 
Therapy may be restarted no earlier than 48 hours following surgery or resumption of oral nutrition 
and provided that renal function has been re-evaluated and found to be stable.   
[…] 

 

4.5 Interaction with other medicinal products and other forms of interaction 

[The wording should be revised as follows:] 

[…] 

Concomitant use not recommended 
[…] 

 
Alcohol 

Alcohol intoxication is associated with an increased risk of lactic acidosis, particularly in cases of 
fasting, malnutrition or hepatic impairment.  
[…] 

 
Iodinated contrast agents 

Metformin must be discontinued prior to or at the time of the imaging procedure and not restarted 
until at least 48 hours after, provided that renal function has been re-evaluated and found to be stable, 
see sections 4.2 and 4.4. 
[…] 

 
Combinations requiring precautions for use 

Some medicinal products can adversely affect renal function which may increase the risk of lactic 
acidosis, e.g. NSAIDs, including selective cyclo-oxygenase (COX) II inhibitors, ACE inhibitors, 
angiotensin II receptor antagonists and diuretics, especially loop diuretics. When starting or using such 
products in combination with metformin, close monitoring of renal function is necessary. 
[…] 

 

B. Package leaflet 

[The following texts should be added to or replace existing texts, as appropriate:] 

 

• Section 2: What you need to know before you <take> <use> <Product name> 

o Do not <take> <use> <Product name>: 

[…] 

 If you have severely reduced kidney function. 



 

[…] 

 If you have uncontrolled diabetes, with, for example, severe hyperglycaemia (high blood glucose), 
nausea, vomiting, diarrhoea, rapid weight loss, lactic acidosis (see “Risk of lactic acidosis” below) or 
ketoacidosis. Ketoacidosis is a condition in which substances called 'ketone bodies' accumulate in the 
blood and which can lead to diabetic pre-coma. Symptoms include stomach pain, fast and deep 
breathing, sleepiness or your breath developing an unusual fruity smell. 

[…] 

 
o Warnings and precautions 

Risk of lactic acidosis 
<Product name> may cause a very rare, but very serious side effect called lactic acidosis, particularly 
if your kidneys are not working properly. The risk of developing lactic acidosis is also increased with 
uncontrolled diabetes, serious infections, prolonged fasting or alcohol intake, dehydration (see further 
information below), liver problems and any medical conditions in which a part of the body has a 
reduced supply of oxygen (such as acute severe heart disease).  

If any of the above apply to you, talk to your doctor for further instructions. 
[…] 

 
Stop taking <Product name> for a short time if you have a condition that may be associated 
with dehydration (significant loss of body fluids) such as severe vomiting, diarrhoea, fever, exposure 
to heat or if you drink less fluid than normal. Talk to your doctor for further instructions. 
[…] 

 
Stop taking <Product name> and contact a doctor or the nearest hospital immediately if you 
experience some of the symptoms of lactic acidosis, as this condition may lead to coma.  

Symptoms of lactic acidosis include: 

 vomiting 
 stomach ache (abdominal pain) 
 muscle cramps 
 a general feeling of not being well with severe tiredness 
 difficulty in breathing 
 reduced body temperature and heartbeat 

[…] 

  
Lactic acidosis is a medical emergency and must be treated in a hospital. 
 […] 

 
If you need to have major surgery you must stop taking <Product name> during and for some time 
after the procedure. Your doctor will decide when you must stop and when to restart your treatment 
with <Product name>. 
[…] 

 
During treatment with <Product name>, your doctor will check your kidney function at least once a 
year or more frequently if you are elderly and/or if you have worsening kidney function. 
[…] 

 
o Other medicines and <Product name> 



 

If you need to have an injection of a contrast medium that contains iodine into your bloodstream, for 
example in the context of an X-ray or scan, you must stop taking <Product name> before or at the 
time of the injection. Your doctor will decide when you must stop and when to restart your treatment 
with <Product name>. 
[…] 

 
Tell your doctor if you are taking, have recently taken or might take any other medicines. You may 
need more frequent blood glucose and kidney function tests, or your doctor may need to adjust the 
dosage of <Product name>. It is especially important to mention the following: 
[…] 

 medicines which increase urine production (diuretics) 
 medicines used to treat pain and inflammation (NSAID and COX-2-inhibitors, such as ibuprofen 

and celecoxib) 
 certain medicines for the treatment of high blood pressure (ACE inhibitors and angiotensin II 

receptor antagonists) 
 
o <Product name> with alcohol 

Avoid excessive alcohol intake while taking <Product name> since this may increase the risk of lactic 
acidosis (see section “Warnings and precautions”). 

 
• Section 3: How to <take> <use> <Product name> 

[…] 

<If you have reduced kidney function, your doctor may prescribe a lower dose.> [Text to be included 
for products where dose reduction is recommended, only if the PL provides specific information about 
the dose]  
[…] 

 
• Section 4: Possible side effects 

[Include among the most serious side effects at the top of section 4:] 

[…] 

<Product name> may cause a very rare (may affect up to 1 user in 10,000), but very serious side 
effect called lactic acidosis (see section “Warnings and precautions”). If this happens you must stop 
taking <Product name> and contact a doctor or the nearest hospital immediately, as lactic 
acidosis may lead to coma. 
[…] 
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